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TEST REPORT

issued by Testing Laboratory No. 1018.3
accredited pursuant to CSN EN ISO/IEC 17025:2005 by Czech Accreditation Institute

No. 030 —055745

from determination of anti-slip properties of ceramic tiles

Ordering Party: Tubadzin Management Group Sp. z o.0.

Address: Cedrovice Parcela 11, 95-035 Ozorkéw Poland
Company ID: 732-20-83-952

Manufacturer: Tubadzin Management Group Sp. z o.0.

Address: Cedrovice Parcela 11, 95-035 Ozorkéw Poland

Test sample: Ceramic tiles from the collection: Industrio 798 x 798 mm
Order No.: Z030 17 0387
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Technical and Test Institute for Construction Prague, Central laboratory

Nemanicka 441, 370 00 Ceské Budgjovice, Czech Republic Phone.: +420 387 023 211 www.tzus.eu
Bank: Komer¢ni banka, Praha 1 Account No.: 1501-931/0100 e-mail: pilarova@tzus.cz
Entered in the Commercial Register maintained by Municipal Court in Prague, Section ALX, Insert 711, Comp. ID: 00015679, VAT: CZ00015679




TZUS Prague, Central laboratory
Testing department Plzef 030 —-055745 page 2/3

1 Initial Data
1.1 Assignment

° Execution of tests of slipperiness of ceramic tiles according the requirement of the client:
- determination of slipperiness— walking methods — ramp test (barefoot method)
according DIN 51097, P CEN/TS 16165 (annex A)

1.2 Samples

o Sample specification: Ceramic tiles dry-pressed, EN 14411, Annex G, group Bl,,
type: Industrio 798 x 798 mm

. Producer: Tubadzin Management Group Sp. z 0.0., Cedrovice Parcela 11,
95-035 Ozorkéw Poland
° Samples supplied on 29""September 2017

2 Sampling Method

The test samples were supplied by the customers on 29"September 2017.
The samples were recorded this way:
under no. sample VZ 030170989 Industrio 798 x 798 mm

3 Testing Procedures

DIN 51097 Testing of floor coverings determination of anti — slip
properties wet-loaded barefoot areas; walking method
—ramp test

P CEN/TS 16165 Determination of slip resistance of pedestrian surfaces

— Methods of evaluation

4 Measurements and Tests

Determination of slipperiness — walking methods — ramp test (wet-loaded
barefoot areas method) DIN 51097, P CEN/TS 16165 (annex A)

| Critical angle of slip classification according
Testmg samples DIN 51097, P CEN/TS 16165 (annex A)

Industrio 798 x 798 mm 23° B
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5 Conclusion

Based on the results of the test pursuant to DIN 51097, P CEN/TS 16165 (annex A) the
tested samples of ceramic tiles from the collection Industrio 798 x 798 mm produced in the
Tubadzin Management Group Sp. z 0.0., Cedrovice Parcela 11, 95-035 Ozorkéw
Poland classified in group B and can be used for assembly of safe paving, e.g. in showers,
pool edges and bottoms in the zone for none-swimmers with depth under 80 cm, on stairs
outside pools, etc. They can be used of ceramic tiles classified into group A is prescribed e. g.
the corridors for walking barefoot (mostly dry), joint and separate dressing rooms, bottom of
pools in the area for non-swimmers, when the whole area of water depth greater than 80 cm,
sauna and relaxation rooms (mostly dry) etc.)

It should be pointed out that to ensure proper slip resistant function of flooring in the sense of
stated conclusion, it is needed to maintain surface in clean conditions and without significant
wear. Other properties were not subject to testing.

END OF REPORT
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